(3) Yield Ratio = YP/TS

MILL TEST CERTIFIC HYLINDA

- — ERTIFICATE ETEEL

LIC No. Head Office [y, 90n9hVe0r donG, Dong-ou, Teheon,

P/O No. 32201207CF02 Certificate No. IH20120001288 - 15

Commodity H-BEAM Class Cert. No.

Specification Cgigl\sﬂoo\jBG/A572 G50/A992/ ‘ | Date of Issue 2012-09~11
; .- ~ — Piec-e-s - Chemical. Composition (%) . Tensile Test Impact Test (V—nr(.)tch) i =Rema:s -
gnf;s;ﬂs Heat No. Weights clsitiml Pis ?\]lll ’\é? f\/‘ Nb | sn |cgd S-I;?:r?gfh Yield point 'Ek_)ngation(z) I;i:tlig AVG | 1 2 3 |mpact Specimen Size)

(kg) %100 X1000 | %100 x1000 X100 N/mm? % ) C

10,00 17 NOI7293 | 15169 19 19 89 33 17 %5 Ss08  aire 20l 07d

10,001 NO17204 | g1l 1 19 67 29 20 % serd a8 559 079 ~

40,00 F1 NO17257 | 4575 19 29 69 25 19 2 s00d ~ sed o

10,00 £1 017258 | 1q15) 18] 18] 81| 24 20 T w02 oed o '

10,00 F1 NO17259 | g gpe| 18 19 69| 25 19 TG s972 50 074

10,00 £1 NO17267 | g goe| 18 18 &7 a3 17 37 sree| 959 073

10,00 £1 NO7268 | 55100 19 29 64 29 17 55 s7d 50 073

10,001 NO17269 | 15 pe| 18 19 09 28 19 I s 2o o

40,00 F1 N 017258 | 41 50| 29 21 79 27 20 £ sess  sid 078

SUB TOTAL 157’1729 .

(Note) (1) Ceq: (CE=C+Mn/6+Cr/5+V/50+Mo/5+Ni/15+Cu/15) (2) Gauge length : ' 200 mm

K. S . Shim

General Manager of Q.A Team

WE HEREBY CERTIFY THAT THE MATERIAL HAS BEEN MADE AND TESTED IN ACCORDANCE WITH THE
ABOVE SPECIFICATION AND ALSO WITH THE REQUIREMENTS CALLED FOR THE ABOVE ORDER
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